
2019 WPCF REHABILITATION ACADEMY CREEK 100% DESIGN SUBMITTAL

BRUNSWICK-GLYNN JOINT WATER AND SEWER COMMISSION CSAV190007

D
R

A
W

I
N

G
 
F

I
L

E
:
 
W

:
\
C

i
v

i
l
\
C

S
A

V
1
9

0
0

0
7

 
B

G
J

W
S

C
 
W

P
C

 
R

e
h

a
b

\
0

 
D

W
G

\
+

C
A

D
\
0

1
 
B

I
D

 
D

R
A

W
I
N

G
S

\
0

1
 
G

E
N

E
R

A
L

\
G

-
0

0
1
 
-
 
C

o
v

e
r
.
d

w
g

P
L

O
T

T
E

D
:
 
 
J

u
n

 
0

9
,
 
 
2

0
2

0
 
-
 
1
1
:
1
9

a
m

T
I
T

L
E

 
S

H
E

E
T

G
-
0

0
1

LOCATION MAP

STATE OF GEORGIA

BRUNSWICK, GEORGIA

GLYNN COUNTY

GOODWYN MILLS & CAWOOD, INC

PRUETT, FORD & ASSOCIATES, INC.

ARCHITECTURE,  CIVIL, PROCESS & INSTRUMENTATION

WEATHERFORD & DAY ENGINEERS, INC.
[...]
SHEET WHERE DRAWN

1

101

SEE DETAIL NUMBER ON

SHEET D-9XX & D-9XX

SEE DETAIL NUMBER ON

SHEET D-9XX & D-9XX

SCALE:

101

1 VIEW TITLE

1/8" = 1'-0"

#

SHT

HATCHING LEGEND

DESCRIPTION EXISTING PROPOSED

ASPHALT PAVING (PLAN)

CONCRETE (ELEVATION)

CONCRETE (PLAN)

CONCRETE (SECTION)

CRUSHED STONE (SECTION)

EARTH OR BACKFILL (SECTION)

GRAVEL DRIVE (PLAN)

GROUT FILL (PLAN & SECTION)

LAKE, RIVER OR POND (PLAN)

REMOVAL OR DEMOLITION (PLAN & SECTION)

UNPAVED DRIVE (PLAN)

EXISTING BURIED PIPE

NEW BURIED PIPE

WELDED JOINT

FLANGED JOINT

MECHANICAL JOINT

JOINT

FLANGED ADAPTOR

FLANGED COUPLING

EXPANSION  JOINT

NEW ABOVE GRADE PIPE

PIPE SYMBOLS

DOUBLE LINE SINGLE LINE

EXISTING ABOVE GRADE PIPE

P  -  3  0  1

DISCIPLINE DESIGNATOR

PROCESS DESIGNATOR

SHEET NUMBER

SHEET SEQUENCE NUMBER

DISCIPLINE DESIGNATORS PROCESS DESIGNATORS

DISCIPLINE DESIGNATOR PROCESS DESIGNATOR

GENERAL G OTHER 0

CIVIL C PRELIMINARY TREATMENT 100

CIVIL UTILITIES CU PRIMARY TREATMENT 200

DEMOLITION DD BIOLOGICAL TREATMENT 300

STRUCTURAL S SECONDARY TREATMENT 400

ARCHITECTURAL A TERTIARY TREATMENT 500

PLUMBING P

DISINFECTION / EFFLUENT

PUMPING

600

MECHANICAL M

SLUDGE STORAGE &

PROCESSSING

700

INSTRUMENTATION I MISCELLANEOUS SYSTEMS 800

PROCESS D DETAILS / SCHEDULES 900

ELECTRICAL E

ELEC. AUXILIARY EA

ELEC. LIGHTING EL

ELEC. MECHANICAL EM

ELEC. POWER ER

ABBREVIATIONS

A AIR HB HOSE BIBB RAD RADIUS

AB ANCHOR BOLT HDWL HEADWALL RC REINFORCED CONCRETE

AC AIR CONDITIONING HNDRL HAND RAIL RCP REINFORCED CONCRETE PIPE

ACP ASPHALTIC CONCRETE PAVING HNDWL HAND WHEEL RD ROOF DRAIN

ADDL ADDITIONAL HORIZ HORIZONTAL RECT RECTANGULAR

ADDM ADDENDUM HP HORSEPOWER RED REDUCER

ADJ ADJUSTABLE HR HOUR RE: REFER TO

AFF ABOVE FINISHED FLOOR HS HIGH STRENGTH REF REFERENCE

AFS AIR FLOW SWITCH

HVAC
HEATING, VENTILATION, AIR

CONDITIONING

REHAB REHABILITATION

AHU AIR HANDLING UNIT REINF

REINFORCE (D) (ING) (MENT)

AL ALUMINUM HW HOT WATER REQD REQUIRED

ALT ALTERNATE HWL HIGH WATER LEVEL RESIL RESILIENT

APPROX APPROXIMATE HWY HIGHWAY

RFCA
RESTRAINED FLANGED COUPLING

ADAPTER
ARCH

ARCHITECT(URAL)

HYD HYDRANT

ARV AIR RELIEF VALVE ID INSIDE DIAMETER RH RIGHT HAND

ASME
AMERICAN SOCIETY MECHANICAL

ENGINEERS

IF INSIDE FACE RM ROOM

INCL INCLUDED RO ROUGH OPENING

ASPH ASPHALT INCR INCREASER ROW RIGHT OF WAY

ASSY ASSEMBLY INF INFLUENT

RPBP
REDUCED PRESSURE BACKFLOW

PREVENTER

ASTM
AMERICAN SOCIETY FOR TESTING

AND MATERIALS

INSTL INSTALLATION

INSTR INSTRUMENT RPM REVOLUTIONS PER MINUTE

ATM ATMOSPHERE INSUL INSULATION RR RAILROAD

ATS AUTOMATIC TRANSFER SWITCH INV INVERT RTN RETURN

AUTO AUTOMATIC INT INTERIOR SALV SALVAGE

AVS AUTOMATIC VALVE STATION INV EL INVERT ELEVATION

SCFM
STANDARD CUBIC FEET PER

MINUTE
AWG AMERICAN WIRE GAGE ISA INSTRUMENT SOCIETY OF AMERICA

BE BELL END JST JOIST SCH SCHEDULE

BF BOTTOM FACE JTS JOINTS SCN SCREENINGS

BFD BUTTERFLY DAMPER KO KNOCKOUT SDR STANDARD DIMENSION RATIO

BFV BUTTERFLY VALVE KWY KEYWAY SECT SECTION

BLDG BUILDING L LEFT OR LITER SHLDR SHOULDER

BLK BLOCK LAB LABORATORY SHT SHEET

BLM BUREAU OF LAND MANAGEMENT LAV LAVATORY SIM SIMILAR

BM BENCH MARK

LB(S) POUND(S) SOTE
STANDARD OXYGEN TRANSFER

EFFICIENCY
BOD BIOCHEMICAL OXYGEN DEMAND LEL LOW EXPLOSIVE LIMIT

BOT BOTTOM LF LINEAR FOOT SP

SPACE (ING)

BU BELL UP LL LIVE LOAD OR LOOSE LINTEL SPEC SPECIFICATION

BV BALL VALVE LOC LOCATION SQ SQUARE

C/C CENTER TO CENTER LP LOW PRESSURE OR LIGHT POLE SQ FT SQUARE FOOT

CCP CONCRETE CYLINDER PIPE LR LONG RADIUS SQ IN SQUARE INCH

CCW COUNTER CLOCKWISE LS LICENSED SURVEYOR SQ YD SQUARE YARD

CFM CUBIC FEET PER MINUTE LT LIGHT SRT SOLIDS RETENTION TIME

CHKV CHECK VALVE LT WT LIGHTWEIGHT SST STAINLESS STEEL

CIP CAST IRON PIPE LWL LOW WATER LEVEL SST BT STAINLESS STEEL BOLT

CISP CAST IRON SOIL PIPE MAINT MAINTENANCE ST STREET

CJ CONSTRUCTION JOINT MAN MANUAL STA STATION

CL CENTER LINE OR CHAIN LINK MATL MATERIAL STD STANDARD

CLR CLEAR MAX MAXIMUM STL STEEL

CMP CORRUGATED METAL PIPE MCC MOTOR CONTROL CENTER STL JST STEEL JOIST

CMU CONCRETE MASONRY UNIT MECH MECHANICAL STL PL STEEL PLATE

CO CLEAN OUT MED MEDIUM STRUCT STRUCTURAL

CONC CONCRETE MFM MAGNETIC FLOW METER SV SOLENOID VALVE

CONN CONNECTION MFR MANUFACTURER SVC SERVICE

CONSTR CONSTRUCTION MG MILLION GALLONS OR MILLIGRAMS SWD SIDE WATER DEPTH

CONT

CONTINUOUS(ATION)

MGD MILLION GALLONS PER DAY SYMM SYMMETRICAL

COR CORNER MGMT MANAGEMENT SYS SYSTEM

CPLG COUPLING MH MANHOLE T&B TOP AND BOTTOM

CPVC
CHLORINATED POLYVINYL

CHLORIDE

MIN MINIMUM T&G TONGUE AND GROOVE

MISC MISCELLANEOUS T&P TEMPERATURE AND PRESSURE

CTR CENTER MJ MECHANICAL JOINT T TEE

CV CHECK VALVE MNPT MALE NATIONAL PIPE THREAD TB TOP OF BEAM

CW COLD WATER MO MASONRY OPENING TBM TEMPORARY BENCH MARK

CY CUBIC YARDS

MRGB
MOISTURE RESISTANT GYPSUM

WALL BOARD

TE TOP ELEVATION

DBIO DEWATERED BIOSOLIDS TEMP TEMPORARY

DEMO DEMOLITION MTG MOUNTING TFA TO FLOOR ABOVE

DIA DIAMETER NA NOT APPLICABLE TFB TO FLOOR BELOW

DIM DIMENSION NIC NOT IN CONTRACT TFF TOP OF FINISH FLOOW

DIP DUCTILE IRON PIPE NPL NAMEPLATE TH TEST HOLE

DISTR DISTRIBUTION NPT NATIONAL PIPE THREAD THD

THREAD (ED)

DL DEAD LOAD NRS NON-RISING STEM THK THICK

DMJ DUCTILE MECHANICAL JOINT NTS NOT TO SCALE TJ TOP OF JOIST

DN DOWN OC ON CENTER TOA TOP OF ASPHALT

DWG DRAWING OD OUTSIDE DIAMETER

TOC
TOP OF CONCRETE OR TOP OF

CURB
EA EACH OF OUTSIDE FACE OR OVERFLOW

ECC ECCENTRIC OPNG OPENING TOE THREADED ONE END

EF EACH FACE OR ELECTRICAL FAN OPP OPPOSITE TOF TOP OF FOOTING

EJ EXPANSION JOINT OPT OPTIONAL TOS TOP OF STEEL

EL ELEVATION

PC
POINT OF CURVE OF PORTLAND

CEMENT

TOW TOP OF WALL

ELEC ELECTRICAL TP TOP OF PAVEMENT

ENGR ENGINEER P&C PIN AND CAP TSL TOP OF SLAB

EOA EDGE OF ASPHALT PCO PRESSURE CLEAN OUT TSS TOTAL SUSPENDED SOLIDS

EOP EDGE OF PAVEMENT PCP PROGRESSIVE CAVITY PUMP TYP TYPICAL

EQ EQUAL PCR POINT OF CURVE RETURN UBC UNIFORM BUILDING CODE

EQUIP EQUIPMENT PE PLAIN END UGE UNDERGROUND ELECTRIC

EQUIV EQUIVALENT PERM PERMANENT ULT ULTIMATE

ESMT EASEMENT PERP PERPENDICULAR UN UNION

EST ESTIMATE PI POINT OF INTERSECTION UNGD UNDERGROUND

EUH ELECTRIC UNIT HEATER PL PLATE OR PROPERTY LINE VB VALVE BOX

EW EACH WAY PLBG PLUMBING VCP VITRIFIED CLAY PIPE

EWS EQUIPMENT WATER STATION PLYWD PLYWOOD VERT VERTICAL

EXP JT EXPANSION JOINT PNT PAINT VP VENT PIPE

EXST EXISTING POC POINT ON VERTICAL CURVE VTR VENT THROUGH ROOF

EXST GR EXISTING GRADE POLY POLYETHYLENE W/ WITH

EXT EXTERIOR PPM PARTS PER MILLION W/O WITHOUT

F/F FACE TO FACE PREFAB PREFABRICATED WC WATER CLOSET

FA FOUL AIR PREFIN PREFINISHED WCO WALL CLEANOUT

FAD FOUL AIR DUCT PRELIM PRELIMINARY WD WIDTH OR WOOD

FCA FLANGE COUPLING ADAPTER PREP PREPARATION WDW WINDOW

FCS FLUSH CONTROL STATION PROJ PROJECT WF WIDE FLANGE

FD FLOOR DRAIN PROP PROPERTY WH WALL HYDRANT

FDN FOUNDATION PRS PRESSURE REDUCING STATION WL WIND LOAD

FES FLARED END SECTION

PRV
PRESSURE REDUCING VALVE OR

PRESSURE RELIEF VALVE

WP WEIR PLATE

FF EL FINISH FLOOR ELEVATION WS WETTED SURFACE

FH FIRE HYDRANT PS PIPE SUPPORT WT WEIGHT

FIN FINISH PSF POUNDS PER SQUARE FOOT WWF WELDED WIRE FABRIC

FIN FL FINISH FLOOR PSI POUNDS PER SQUARE INCH WWTP WASTEWATER TREATMENT PLANT

FIN GR FINISH GRADE

PSIA
POUNDS PER SQUARE INCH

ABSOLUTE

X SECT CROSS SECTION

FL FLANGE XMR TRANSFORMER

FLR FLOOR PSIG POUNDS PER SQUARE INCH GAGE YCO YARD CLEANOUT

FPM FEET PER MINUTE PSV PRESSURE SUSTAINING VALVE YH YARD HYDRANT

FPS FEET PER SECOND PT POINT OR POINT OF TANGENCY

FRP FIBERGLASS REINFORCED PLASTIC PV PLUG VALVE

FT FEET

PVC
POLYVINYL CHLORIDE OR POINT OF

VERTICAL CURVE
FTG FOOTING OR FITTING

G GAS PVG PAVING

GA GAUGE

PVI
POINT OF VERTICAL CURVE

INTERSECTION
GAL GALLON

GALV GALVANIZED PVMT PAVEMENT

GND GROUND Q AVERAGE DAILY FLOW

GPD GALLONS PER DAY Q MAXIMUM DAILY FLOW

GPM GALONS PER MINUTE Q PEAK HOUR FLOW

GR GRIT

QTR QUARTER

GRC GALVANIZED RIGID CONDUIT
QTY QUANTITY

GSP GALVANIZED STEEL PIPE

GV GATE VALVE

GW GROUNDWATER

GWB GYPSUM WALL BOARD

GYP GYPSUM

AVG

MAX

PEAK

ELEVATION INDICATOR

SECTION INDICATOR

ENLARGED PLAN/DETAIL INDICATOR

DRAWING TITLE

PIPE SUPPORT INDICATOR

SHEET NUMBERING

I
S

S
U

E
 
 
 
D

A
T

E

7
 
C

o
n

g
r
e

s
s

 
S

t
r
e

e
t
,
 
S

u
i
t
e

 
5

0
4

T
 
 
 
 
9

1
2

.
6

5
5

.
6

7
9

0

G
 
M

 
C

 
N

 
E

 
T

 
W

 
O

 
R

 
K

 
.
 
C

 
O

 
M

S
a

v
a

n
n

a
h

,
 
G

A
 
3

1
4

0
1

D
E

S
I
G

N
E

R
:

D
R

A
W

N
 
B

Y
:

E
N

G
I
N

E
E

R
:

P
R

O
J

E
C

T
 
M

A
N

A
G

E
R

:

G
S

/
A

J

G
S

M
E

F

J
C

V

3
0

%
 
S

U
B

M
I
T

T
A

L

7
0

%
 
S

U
B

M
I
T

T
A

L

1
0

0
%

 
S

U
B

M
I
T

T
A

L

1
2

.
1
6

.
2

0
1
9

0
9

.
0

9
.
2

0
1
9

2
0

1
9

 
W

P
C

F
 
R

E
H

A
B

I
L

I
T

A
T

I
O

N

A
C

A
D

E
M

Y
 
C

R
E

E
K

B
R

U
N

S
W

I
C

K
-
G

L
Y

N
N

 
C

O
U

N
T

Y
 
J

O
I
N

T
 
W

A
T

E
R

 
&

 
S

E
W

E
R

 
C

O
M

M
I
S

S
I
O

N

G
M

C
 
P

r
o

j
e

c
t
 
#

C
S

A
V

1
9

0
0

0
7

B
G

J
W

S
C

 
P

r
o

j
e

c
t
 
N

o
.
 
9

0
6

E

D

G

F

H

1 2 3 4 65 7 8 109

B

C

A

E

D

G

F

H

B

C

A

1 2 3 4 65 7 8 109

This drawing is and shall remain the property of Goodwyn, Mills and Cawood, Inc. (GMC).  Unauthorized use of any kind including use on other projects is prohibited.  In the event that a conflict arises between the sealed drawings and the electronic files, the sealed drawings will govern.  ©Goodwyn, Mills and Cawood, Inc. (GMC)

.
5

"
1

"
0

"
1

"

0
3

.
1
2

.
2

0
2

0

C
O

N
S

T
R

U
C

T
I
O

N
 
S

U
B

M
I
T

T
A

L
0

6
.
1
5

.
2

0
2

0

ajackson
Image



NOTES:

1. THIS SCHEDULE INCLUDES SOME PROCESS

DESIGNATIONS NOT USED IN THIS PROJECT.

2. EXPOSED PIPING SHALL BE COATED IN

ACCORDANCE WITH THE SPECIFICATIONS.

COLORS WILL BE SELECTED BY THE ENGINEER.

3. SEE SPECIFICATIONS FOR PIPE LINING AND

COATING.

4. SEE SPECIFICATION SECTION 400513 FOR

ADDITIONAL TESTING REQUIREMENTS.

5. DEVIATIONS FROM THIS SCHEDULE OF MATERIALS

OR TESTING REQUIREMENTS ARE NOTED IN THE

SPECIFICATIONS OR ADDITIONAL NOTATIONS ON

THE DRAWINGS.

6. SEE VALVE SCHEDULE FOR VALVE TYPE FOR EACH

SERVICE.

7. FOR PIPING NOT ABLE TO BE PRESSURE TESTED,

NO LEAKAGE SHALL SHOW AT MAXIMUM TANK

WATER SURFACE ELEVATIONS. FOR PIPING THAT

IS ABLE TO BE PRESSURE TESTED, LEAKAGE

SHALL BE NO MORE THAN 0.02 GALLONS PER

HOUR PER INCH DIAMETER PER 100 FEET OF

BURIED PIPE.

8. LOSS OF PRESSURE SHALL BE LESS THAN 5

PERCENT.

9. STATIC WATER TEST WITH SURFACE 5 FEET

ABOVE HIGHEST POINT ON PIPE.

10. INSPECTION AND TESTING SHALL BE IN

ACCORDANCE WITH THE APPLICABLE PLUMBING

CODE.

11. PIPING MATERIAL SHALL BE ABRASION RESISTANT

FLEXIBLE RUBBER HOSE & QUICK CONNECT

COUPLINGS WITH SYSTEM 1 PIPING AT EQUIPMENT

CONNECTIONS.  PIPE SHALL SHOW ZERO LEAKAGE

AT NORMAL OPERATING CONDITIONS.

MIN TEST

PRESSURE

(PSI)

TESTING

MEDIUM

LEAKAGE

ALLOWANCE

S
E

R
V

I
C

E

A
B

B
R

E
V

I
A

T
I
O

N

DESCRIPTION

(NOTE 1)

3" DIA &

SMALLER

4" DIA &

LARGER

3" DIA &

SMALLER

4" DIA &

LARGER

EXPOSED PIPING

(NOTE 2)

BURIED PIPING

(NOTE 3)

PIPE MATERIAL

(SCHEDULED AT RIGHT)

FIELD TESTING REQUIREMENTS

(SEE NOTE 4)

SEE DEVIATION TABLE

A AIR

PAC POLY ALUMINUM CHLORIDE

BW BACKWASH

BWW BACKWASH WASTE

C CARBON

CD CHEMICAL DRAIN

CEN CENTRATE

CL CHLORINE

D DRAIN

FE FILTER EFFLUENT

FM FORCE MAIN

SE SECONDARY EFFLUENT

HOCL SODIUM HYPOCHLORITE

LS LIME SYSTEM

NAOH

SODIUM HYDROXIDE (CAUSTIC)

OF OVERFLOW

PD PUMPED DRAIN

POL POLYMER SOLUTION

W WATER

SS SANITARY SEWER

SN SUPERNATANT

TWAS THICKENED WASTED ACTIVATED SLUDGE

V VENT

WW WASTE WASHWATER

AL ALUM

NPW NON-POTABLE WATER

CLS CHLORINE SOLUTION

SA SAMPLE WATER

CPA

COMPRESSED AIR

OFG OFF GAS

FG FEED GAS

PROCESS PIPING  MATERIAL SCHEDULE (NOTE 5, NOTE 6)

GROUP

NO.

PIPE MATERIAL

SPECIFICATION

SECTION

FITTINGS COMMENTS

1

STEEL, ASTM A53, SCH 40, BLACK,

WELDED

40 05 24

3" AND SMALLER, MALLEABLE

IRON, ANSIB16.3, THREADED

BLASK 150 PSI OR STEEL

ANSIB16.9 BUTT-WELDED

4" AND LARGER, CAST IRON,

ANSIB16.1, FLANGED OR MECH

COUPLING

2

STEEL, ASTM A53, SCH 40,

GALVANIZED

40 05 24

3" AND SMALLER, MALLEABLE

IRON, ANSIB16.3, THREADED

GALVANIZED 150 PSI

4" AND LARGER, CAST IRON,

ANSIB16.1, FLANGED OR MECH

COUPLING

3

WELDED STEEL,AWWA C200,

UNLINED

40 05 24

WELDED STEEL, AWWA C200

FABRICATED, UNLINED

4
WELDED STEEL,AWWA C200,

40 05 24

WELDED STEEL, AWWA C200

FABRICATED,

5

DUCTILE IRON, AWWA C151, 150

PSI, PUSH-ON, MECHANICAL JOINT

OR 125 PSI FLANGED, UNLINED

FOR AIR LINES

40 05 19

DUCTILE IRON AWWA 110,

PUSH-ON, MECHANICAL JOINT 250

PSI (PR), 12" AND SMALLER, 150

SSI (PR).  FLANGED JOINTS 125PSI

ANSI B16.1

6

CAST IRON SOIL PIPE ASTM A74,

SERVICE WEIGHT, BELL & SPIGOT

OR NO-HUB, SYSTEM 5 MAY BE

SUBSTITUTED

40 05 19

CAST IRON ASTM A74, SERVICE

WEIGHT, BELL & SPIGOT OR

NO-HUB, SYSTEM 5 MAY BE

SUBSTITUTED

7

STAINLESS STEEL, TYPE 316,

ASTM A312, SCHEDULE 40

40 05 23

STAINLESS STEEL TYPE 316,

ANSI B16.3, THREADED, 150 PSI,

ANSIB16.9, BUTT-WELDED SCH

40 OR 150 PSI FLANGED

8
STAINLESS STEEL, TYPE 304,

ASTM A312, SCHEDULE 10S

40 05 23

STAINLESS STEEL TYPE 304,

ANSIB16.9, BUTT-WELDED SCH

10S OR 150 PSI FLANGED

9

POLYVINYL CHLORIDE (PVC),

SCHEDULE 80, ASTM D1785

40 05 31

PVC SCHEDULE 80, ASTM D2467

SOCKET SOLVENT WELD JOINTS

10

POLYPROPYLENE, ASTMD2146,

SCHEDULE 40, HEAT FUSED

JOINTS

40 05 31

POLYPROPYLENE,  SCHEDULE

40, DRAINAGE TYPE WITH HEAT

FUSED SOCKET JOINTS

11

FIBERGLASS REINFORCED

PLASTIC (FRP), ASTMD2996,

FILAMENT WOUND SOCKET AND

SPIGOT JOINTS, ADHESIVE

BONDED

40 05 36

FRP, FILAMENT WOUND, SOCKET

ENDS, ADHESIVE BONDED OR

FIBERGLASS FLANGES

12

POLYVINYL CHLORIDE (PVC)

PRESSURE PIPE ASTM D2241,

WITH BELL & SPIGOT JOINTS

40 05 31

DUCTILE IRON, AWWA C110,

CEMENT LINED, AWWA C104

13

COPPER, ASTM B88, TYPE K,

SOFT TEMPERED WHERE BURIED,

HARD TEMPERED WHERE

EXPOSED

WROUGHT COPPER ANSIB16.22

SOLDER JOINT, 150 PSI OR

COMPRESSION FITTINGS (FOR

COMPRESSED AIR USE

TIN-ANTIMONY SOLDER)

1,8 3,5,8,11 1,8 3,5,11
25 AIR

NOTE 7,8

9 9 9 9 125 WATER NOTE 7

-
4,5

-

4,5
NOTE 9 WATER NOTE 7

75-

4,5

-

4,5
WATER NOTE 7

NOTE 11 NOTE 11 NOTE 11 NOTE 11 125 -
NOTE 7,11

10 10 10 10 NOTE 10 -

75-
4,5

-
4,5

WATER NOTE 7

R

E

S

E

R

V

E

D

 

F

O

R

 

F

U

T

U

R

E

DEVIATIONS FROM SCHEDULED TEST PRESSURES

LOCATION

OPERATING

PRESSURE

(PSI)

TEST

PRESSURE

(PSI)

7,13
2 13 2 200 AIR

NOTE 7,8

NOTE 11 NOTE 11 NOTE 11 NOTE 11 125 - NOTE 7

4 1 4 1 150 AIR NOTE 7

9 9 9 9 125 WATER NOTE 7

9
9 9 9 125 WATER NOTE 7

9 9 9 9 125 WATER NOTE 7

9 - 9 - 125 WATER NOTE 7

6 6 6 6 NOTE 10 -

2,7,13 4,5

2,13 4,5
25 WATER NOTE 7

7 7 7 7 125 AIR NOTE 7

- 5 -
5,12

125 WATER NOTE 7

-
4,5

-
4,5

125 WATER NOTE 7

1 1 1 1 125 WATER NOTE 7

2,7,13

4,5 2,9,13 4,5
125 WATER NOTE 7

7 7 7 7 125 AIR NOTE 7

4,5 4,5 4,5 4,5
NOTE 9 WATER NOTE 7

2,9 2,5 2,9 5,9
125 WATER NOTE 7

7 7 7 7 125 AIR NOTE 7

2,7,13
4,5

2,9,13
4,5 125

WATER
NOTE 7

125-
4,5

-

4,5
WATER NOTE 7

8, 9,11,13
-

9,11,13 -
125 WATER NOTE 7

6 6 6 6 125 WATER

759

4,5
9

4,5
WATER NOTE 7

--

125- 5 - 5 WATER NOTE 7

1259 9 - - WATER

PA PLANT AIR 1 - 1 - 300 AIR
NOTE 7,8

PS PRIMARY SLUDGE 125- 5 - 5 WATER NOTE 7

SP SODIUM PERMANGANATE 9 - 9 - 125 WATER NOTE 7

VAC VACUUM 125
2, 8 3,8

- - AIR NOTE 7

CWR
COOLING WATER RETURN

8,13 4,8 2,9,13 4,5
125 WATER NOTE 7

CWS COOLING WATER SUPPLY
8,13 4,8 2,9,13 4,5

125 WATER NOTE 7

14

HDPE DR 9 FOR PRESSURE

RATING 150 PSI OR MORE,

OTHERWISE DR17

HDPE FABRICATED OR MOLDED40 05 33

ML MIXED LIQUOR

WAS WASTE ACTIVATED SLUDGE 125- 5 - 5 WATER NOTE 7

125-

4,5

-
4,5

WATER NOTE 7

RAS RETURN ACTIVATED SLUDGE 125- 5 - 5 WATER NOTE 7

BR BRINE

9 9 9 9 125 WATER NOTE 7

NG NATURAL GAS
2,7,13

1
2,7,13

1 150 AIR NOTE 7

HCl HYDROCHLORIC ACID 125 WATER NOTE 79 9 9 9

PE PRIMARY EFFLUENT - 5 - 5 125 WATER NOTE 7

DS DIGESTED SLUDGE
4,5 4,5

125 WATER NOTE 7- -

SSL SECONDARY SLUDGE 125- 5 - 5 WATER NOTE 7